cCozy CABS

MOUNTING INSTRUCTIONS

I i
B “

With Parts Listing
and Drawings for

JOHN DEERE 4-12963 Cab

TO FIT
F-910, F-911, F-912, F-915, F-930, F-932, F-935, F-1145

MOUNTING KITS:

4-11847 F-900 Series Serial #86-360000 and down
4-11846 F-900 Series Serial #86-360001 and up
4-12694 F-1145

OPTIONAL KITS:

4-10693 Flasher Kit (Roof Mounted)
4-11626 Flasher Kit (Side Mounted)
4-10865 Front Work Light Kit

4-10993 Defroster Fan Kit

4-10359 Directional Light Kit _
4-11848  Heater Kit (F915, F935 & F1145 only) CUSTOM PRODUCTS
4-11849 Pantographic Wiper Kit pxie

Litchfield, Minnesota 55355
(612) 693-3221

November 1995
05-10131




SAFETY INSTRUCTIONS

Read operator’s manual. Be thoroughly familiar with the controls,
capabilities, and proper use of the equipment.

NEVER ALLOW ANY RIDERS.
Thoroughly inspect Roll Bar and Roll Bar Mounting periodically.
Stay alert for hidden hazards and traffic.

Avoid sudden starts, excessive speeds, and sudden stops when operating
on hillside, rough ground and most off-the-road operations.

Use extreme care when working close to fences, ditches, or on hillsides.
Wait for mower to STOP before 'dis_mo'u‘”htAing‘. M

Check clearanqe carefully before dri'\”/ingu‘nder any objects.

Avoid operating sideways on a steep slope wheneve\r possible.
ALWAYS buckle safety belt whiie opérating tréctor.

Never exceed factory recommended specifications.

Do not weld, cut, drill or modify ROPS in any manner unless
instructed by manufacturer.




J,
@

FRONT” WORK
LIBHY KIT, 4-10865

8,
Total Cab to Machine Seals 3
Item # Part # Amount
=2
12 3-10610 3 Feet 8(@ @@
26 3-10611 7 Feet
54 3-10777 4 Feet

L. 55 3-12138 4 Feet




(A%

REPLACEMENT PARTS FOR JOHN DEERE
F-910, F-915, F-930, F-935, F-1145 CAB

(4-23963)
ITEM NO. QTy. PART NO. A DESCRIPTION

4** 1 3-13387 Glass, windshield

5* A.R. 3-10649 1/8" offset window rubber

6 2 1-20618 Lifting ear

7 2 1-25621 Insulation, roof, front & rear

8 1 3-13447 Connector, plastic

9 1 3-13448 Terminal, sliding, 14-16 ga.
10* AR 3-10351 Wire, 12 ga., red
12* A.R. 3-10610 Small straight bubble rubber
13 1 3-13444 Glass, lower right side
14 1 2-12647 Swingout weldment
15 1 4-11631 Swingout assembly
16 1 3-11127 Inside door latch
17 2 1-10247 Door striker
18* A.R. 3-12138 Door seal rubber
19%* 2 3-13388 Glass, upper door & swingout
20 2 1-25622 Insulation, roof side
21 1 1-25623 Insulation, roof
22 2 3-11740 Decal, "Cozy"
23 1 1-25373 Roof
24* AR. 3-11265 Polyfoam strip, 1/4" x 1"
25** 2 3-13445 Glass, rear side
26* AR. 3-10611 Large straight bubble rubber
27 1 2-12648 Door weldment
28 1 4-11632 Door assembly
29* 1 3-13389 Glass, lower door
30 1 3-11128 Door latch
31 1 3-12650 Door handle, outside, non-locking
35 2 4-10055 Door scissor assembly
36 1 3-10579 Decal, Cozy lawn & garden
38 1 3-15700 Aluminum slider window assembly
44 1 1-34716 Lower back panel, removable
46 1 1-34791 Insulation, lower back panel
47 1 3-13443 Decal, to prevent engine failure
49 1 1-25628 Insulation, lower back, left
50 1 1-25629 Insulation, lower back, right
54* AR 3-10777 Pinchweld, small
B5* A.R. 3-12138 Rubber seal, clip on
56 1 3-11091 Wiper arm
57 1 3-11099 Wiper motor
58 1 3-15081 Wiper blade

1 3-12096 Switch toggle

* A.R. As Required, see illustration. Must be ordered by the foot and cut to fit.
** Custom Products does not supply glass as a replacement part. Purchase glass from a local glass supplier.

T
P B



MOUNTING INSTRUCTIONS
JOHN DEERE ROPS CAB
F-910, F-911, F-912, F-915, F-930, F-932, F-935

(1. Preparation of Tractor.
o . Remove side access panel of console.
. Remove headlights and bellows if so equipped.
. Remove seat and suspension.
. Remove hydraulic lift lever and float lever.
. Tip hood open.
Remove back panel from cab.
. The outside rubber brake pedal can be removed
for easier installation of cab, Figure #2-A.
2. Installation of Rear Mounts.
A. Install right and left rear mounts using 12 mm x
110 mm bolts and lockwashers, Figure #1.
NOTE: On machines with Serial #MQOF9--X120001
and up, use 3/8" thick spacers and nuts.

OGMMoOOW >

Figure 2

3. Installation of Other Mounting Parts.

A. If machine was equipped with optional head-
lights, cover plates will have to be purchased
from John Deere and installed to machine as
shown in Figures #5 & 6.

B. Install under seat filler as shown with glue
provided, Figure #3.

NOTE: Cut out seat mounting holes in filler per
each seat that comes with tractor.

C. Install new hydraulic lift and float lever supplied
with cab in same manner of original levers.
NOTE: Longer lever is the float lever and the
shorter one is for the implement lift.

¢ él.
o

Figure 3

4. Installation of Cab.
A. Lower cab onto tractor, join rear mounts of cab to
tractor rear mounts using 16mm x 40mm bolts
and lockwashers, Figure #4-A.

Figure 4

B. Fasten front of cab to machine using 12mm x
30mm bolts and lockwashers, Figure #5-A.
NOTE: If snow blower is to be used with cab,
install snow blower bracket to left front mounting
bolts, Figure #7-A. This is used to prevent any
possibility of snow blower breaking the cab
windshield. (Tighten All Mounting Bolts.)




Figure 5

Figure 6

5.

C. Reinstall removable back panel to cab.
NOTE: Follow instructions of decal on back panel.

Installation of Electrical, Floor Mat and Steering

Console Cover.

A. The hot wire for the cab options runs down the
right rear roll bar leg. Plug this connection into
the existing harness of the machine, then replace
the access panel on the console.

B. The engine hood may have to be adjusted to
open and close without interference with the cab,
Figure #8.

C. Install the front floor plate. Use 1/4 x 3/4 truss-
head screws, lockwashers, and nuts. Install the
floor mat and steering console cover. Some
trimming may need to be done to ensure a
proper fit.

NOTE: The removable floor plate panel of the
cab can be removed when using the mower
deck for improved visibility, Figure #2-B.

Figure 7

Figure 8




ITEM NO.

ONOTHWN =

10
11
14
15
16
17
18
19
20
21
24
25
27
28
29

Q
=
=<

BRI SCNONOROMNN BRSNS N o

MOUNTING KITS

John Deere F-910, F-911, F-912, F-915, F-930, F-932, F-935
(4-11846)
(John Deere Serial# 86-360001 and Up)

PART NO.
1-27403
1-25626
1-25627
1-27391
2-12449-01
2-12654
2-12653
2-12639
3-10287
3-10213
3-12427
3-10190
3-10158
3-10152
3-10079
3-10080
3-10066
05-10131
3-10132
3-10611
1-34855
3-10180

DESCRIPTION

Floor Mat

Steering Column Cover

Seat Deck Cover

Pedal Cover, Bolt on

Rear Mount Weldment

Implement, Lever Weldment, Inside
Implement, Lever Weldment, Outside

Snow Blower Stop Weldment

Seat Belt

Screw, M12 x 30 x 1.75 C Din 931, Hex-Cap
Screw, M12 x 110 x 1.75 C Din 931.10, Hex-Cap, Gr. 10.9
Screw, M16 x 40 x 2.00 C Din 931, Hex-Cap
Screw, Hex Cap, 7/16"-14 x 1 1/2" NC, Grade 5
Washer, Lock, Hel Spring, 7/16"

Washer, Lock, Hel Spring, 1/2"

Washer, Lock, Hel Spring, 5/8"

Nut, Hex, 7/16"-14 NC

Mounting Instructions

Washer, Flat, Plain, 5/8" Type A, W Series
Large Straight Bubble, F911 only

Spacer Rear Mount

Nut, Hex 12mm




ITEM NO.

O~NOTWN =

10
11
14
15
16
17
18
19
20
21
24
25
26

o
=<

L VI VG-I VIV SR N R e e

MOUNTING KITS
John Deere F-910, F-930

(4-11847)
(John Deere Serial# 86-360000 and Down)
PART NO. DESCRIPTION
1-25630 Floor Mat
1-25626 Steering Column Cover
1-25627 Seat Deck Cover
2-12449-01 Rear Mount Weldment
2-12654 Implement, Lever Weldment, Inside
2-12653 Implement, Lever Weldment, Outside
2-12639 Snow Blower Stop Weldment
3-10287 Seat Belt
3-10213 Screw, M12 x 30 x 1.75 C Din 931, Hex-Cap, Gr. 8.8
3-12427 Screw, M12 x 110 x 1.75 C Din 931.10, Hex-Cap, Gr. 10.9
3-10190 Screw, M16 x 40 x 2.00 C Din 931, Hex-Cap, Grade 8.8
3-10158 Screw, Hex Cap, 7/16"-14 x 1 1/2" NC, Grade 5
3-10152 Washer, Lock, Hel Spring, 7/16"
3-10079 Washer, Lock, Hel Spring, 1/2"
3-10080 Washer, Lock, Hel Spring, 5/8"
3-10066 Nut, Hex, 7/16"-14 NC
05-10131 Mounting Instructions
3-10132 Washer, Flat, Plain, 5/8" Type A, W Series
1-25359 Filler Front Floor Plate




1.

MOUNTING INSTRUCTIONS
JOHN DEERE ROPS CAB
F1145 ONLY

Preparation of Tractor.

m OO w>»

O3

. Remove side access panel of console.

. Remove headlights if so equipped.

. Remove the seat and suspension.

. Install the tool box in the fender so it opens on

the seat side.

Tip hood open. Move the hold down ring 1.25"
Drill a .25" hole, Figure #1.

Remove the back panel from the cab.

. Remove the rubber on the reverse pedal for

easier installation.

Installation of the Rear Mounts.

Install right and left rear mounts into pockets on
the machine frame. Fasten with 12mm x 110mm
bolts, lockwashers, 3/8" spacers, and nuts,
Figure #2-A.

A

Figure 1

0.

irsian
Column Cover.

A.

The hot wire for the cab options runs down the
right rear leg. Plug the connector into the existing
harness of the machine. Replace the console
cover.

. Adjust the engine hood if required to clear the

cab.

. Install the front floor plate.

NOTE: The front floor plate can be removed for
improved visibility when mowing, Figure #—B.

3.

[nstaliation of Other Mounting Parts.

A

B.

[f machine was equipped with optional head-
lights, cover plates will have to be purchased
from John Deere and installed, Figure #3-A.
Install under seat cover with the glue provided.
Cut out seat mounting holes as required to attach
seat, Figure #3-B.

Figure 3

4.

Installation of the Cab.

A

Lower the cab onto the machine. Watch the
pedals and hydraulic levers for clearance. Join
the cab rear mounts to the machine rear mounts
with 18mm x 40mm bolts, lockwashers, and flat-
washers, Figure #2-B.

. Fasten the front mounts with 12mm x 30mm bolts

and lockwashers. If the cab is to be used with a
snowblower, install the snowblower bracket to
the left front mount. This prevents the
snowblower from breaking the windshield,

Figure #4.

. Tighten all mounting bolts.
. Reinstall the removable back panel to the cab.

NOTE: Follow the instructions on the decal on
the back panel, Figure #2-C.

. S

Figure #5-A, and Tmm x 2.00 x 40mm long Gr.

i o TN s A LN TR0 YTEORCA I\










